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10 SUSPENSIONS

ion

Hutch 900 Suspens

Underslung Trunnion — Underslung Axle

14}

18
19
20
2

22
258
2 &
25
20

Pressure Plate (Item #20)

Required

5" x 5" Axle Only

7)
Ll
-
o
-
O
=
Ll
(a4
>
7)
Ll
Z
O
>
g
O
Z
<«
-
-

=
Q
&)
A
[x]
z
o
=
=
J
Z
-
~
~

HTTPS:/




NITITAN

10 SUSPENSIONS 052
Hutch 900 Suspension
o Overslung Trunnic derslung Trunnio
D ptio P . 0 0 0 g | O 0 0 0
02 A A A A
08 1 | Trunnion Hanger See Chart A 2 2 2 2
2 | HexBolt 3/4 — 16 UNF x 4 1/2" GR5 HUT10376-00 4 4 4 4
04 3 | Washer, 7GA x4 1/32 1D x5 3/4 0D HUT895-00 2 2 2 2
05 4 | Trunnion Tube See Chart B 1 1 1 1
5 | U-Bolt, Trunnion See Chart C 4 4 4 4
06 6 | Top Plate — Cast, Square U-Bolt HUT9640-00 2 2 0 0
07 7 | Spring See Chart D 2 2 2 2
0 8 | Spring End Cap See Chart E 4 4 4 4
9 | Hex Nut, Self Locking, 3/4 — 16 UNF " HUT841-00 20 4 20 4
" [ 10 | HexBolt, 5/8 — 18 UNF x 2" GRS HUT9293-00 16 8 16 8
m 11 | Washer, 1/8 x 13/161Dx11/20D" HUT817-00 32 0 32 0
12 | Rubber Pad — Plain HUT814-00 8 8 8 8
11 13 | Adjustment Plate HUT10608-00 4 4 4 4
U | 14 | Spring Seat See Chart F 4 4 4 4
418 15 | Washer, 1/8 x21/32IDx 1 15/16 OD" [ HUT10273-00 16 8 16 8
16 | Hex Locknut, 5/8 — 18 UNF " HUT11513-03 16 8 16 8
14117 | u-Bolt — Axle See Chart G 8 8 8 8
15 18 | Galvanized Liner —.040 x 4.75 x 10.00 | HUT12919-01 2 2 2 2
19 | Trunnion Hub — Upper Half HUT891-00 2 2 2 2
16 20 Rubber I}ush_ing - Tru_nnion Hu_b HUT890-00 2 2 2 2
19 Free Oscillating Trunnion Bushing HUT23276-01 2 2 2 2
2 Trunn!on Hub — Lower Half HUT898-00 2 2 - -
1 Trunnion Hub — Lower Half HUT892-00 - - 2 2
o 22 | Washer, 1/8x11/4IDx2 1/40D" HUT837-00 8 8 8 8
23 | HexNut, 1 1/8 —12 UNFx 1 1/2 HI'" HUT836-00 8 8
20 24 | Flange Locknut — 1-14 UNS, GRF HUT10562-00 0 16 0 16
24 25 | Spring Clamp Plate HUT820-00 0 2
26 | Pressure Plate, 5 x 5" Axle Only " HUT10488-00 4 4 4 4
22
25 Chart A - Trunnion el RV S
2« Hanger (Item #1) [ partnumber | HUTB50-01 | HUT10476-03 | HUT849-01 | HUT897-01
a8 » »ring Cente on Hanger Cente
26 Chart B— Trunnion LI ; 6'/20.12" | 44'28.12" | 42'/26.12" | 4
| Tube (Item #4) 36,000 - 44,000 | HUT893-01 | HUT893-04 | HUT893-07 | HUT893-09 | HUT893-11

50,000 & 60,000 | HUT893-02 | HUT893-05 | HUT893-08 | HUT893-10 | HUT893-12
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Hutch 900 Suspension

ChartC—TrunnionU-Bolt(ltem#05)

4 ; Ove a ana de 0 ana
36,000/ HUT10054-00 HUT9639-01 12-5/16" HUT835-02 13-3/4"
36,000/ HUT11151-00 HUT9639-01 12-5/16" HUT835-02 13-3/4"
36,000 / HUT16258-01 HUT9639-10 11" HUT835-01 12-3/8"
42,000 / HUT9997-00 HUT9639-02 13-1/8" HUT835-03 14-5/8"
42,000 / HUT9998-00 HUT9639-02 13-1/8" HUT835-03 14-5/8"
44,000/ HUT12258-01 HUT9639-01 12-5/16" HUT835-02 13-3/4"
50,000/ HUT10055-00 HUT9639-03 13-15/16" HUT835-04 15-3/8"
50,000/ HUT9999-00 HUT9639-03 13-15/16" HUT835-04 15-3/8"
50,000/ HUT12258-01 HUT9639-01 12-5/16" HUT835-02 13-3/4"
50,000/ HUT10000-00 HUT9639-04 14-11/16" HUT835-06 16-1/8"
60,000/ HUT10001-00 HUT9639-05 15-1/2" HUT835-05 17"

Chart E — Spring End Cap

Chart F — Spring Seat

(Item #8)
: Unit Weight Axle Configuration
Axle Size .
Capacity (Ibs. | Qverslung | Underslung
5'Rd. —5"x 5'S 36,000 HUT10049-00 | HUT10050-02
' 41 4. 60,000 | HUT9937-00 | HUT9941-02
Wpd _ A 36,000 HUT10049-00 -
5 3/4"Rd. - 6" Rd. 42 - 60,000 | HUT9937-00 | HUT9942-02

(Item #14)
: Ove 0 ge 0
5" Rd. HUT9934-02 | HUT9938-00
5"x 5" Sq. HUT9935-02 | HUT9939-00
53/4" Rd. HUT9936-03 | HUT9940-00
6" Rd. HUT9936-04 | HUT9940-01

Chart G — Axle U-Bolt (Item #17)

. Unit Weight Trunnion Configuration
Axle Size .
Capacity (lbs. Overslung Underslung

" 36,000 " HUT10064-01 9-3/4"
S'Rd- | 42 60,000 | HUTI6390T 7 HUT10064-02 10-1/2"
. 36,000 _ e HUT10067-02 10-1/2"
S'Rd- 1 42 -g0,000 | HUT10060-01 s HUT10067-03 11-1/8"
n n 361000 n n
5"x 5" Sq. 42 - 60,000 HUT10063-02 7-7/8 HUT10065-01 11-1/2
\ 36,000 . }
5 3/4" Rd. 42 - 60,000 HUT10061-01 8 HUT10066-01 11-1/2

" 36,000 "

6" Rd. 42 - 60,000 HUT10062-01 8
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Hutch H-9000 Subframe W/ Hangers

Chart B - Pin Cage Assembly - 36" Spring Centers

Pin Cage with Lock

D (I Pin Components
HUT16238-01 HUT24476-01 35.31"
(Inside Doubler) (Inside Doubler) '
HUT16244-01 HUT24495-01 35 69"
(Outside Doubler) (Outside Doubler) '

1 | Forged Lock Pin HUT16006-01 | 4
2 | Compression Spring — Lock Pin, PL HUT12779-01 4
3 | Pan Head Rivet HUT12780-01 8
4 | Link HUT11412-25 2
5 \1I\/IzsgeDr — Flat, 3/16" Thick x 1 3/8 ID x 2 HUT9224-00 5
6 | Cam — Puller Kit HUT8028-00 2
7 | Pipe—1"STD x 99" LG HUT8010-16 1
8 | Link—13.38" OAL HUT11412-20 | 2
9 | Pipe Guide, 7 GA x 3.37" x 4.00" HUT11202-00 | 1
10 | Pin Cage Assembly See Chart B 2
11 | Stop Angle — RH HUT12986-02 | 2
12 | Hex Bolt —5/8" - 18 UNF 2A x 1 3/4", GR8 | HUT11512-05 | 16
13 | Spring — Helex, 12 GAx 1 PD x 8 5/8" HUT8018-01 1
14 | Pull Handle - 28" LG HUT8518-03 1
15 | Hex Lock Nut — 5/8" - 18 UNF, 28, Grade C [ HUT11513-03 | 16
16 | Plain Washer — 5/8" HUT8054-00 3
17 | Cotter Pin —1/8" - 1 1/4" Steel HUT551-00 1
18 | Crank — Puller Kit HUT8026-00 1
19 | Stop Angle — LH HUT12986-01 2
20 | Slider Pad — 1/4" x 4" x 5 1/2", UHMW HUT12818-01 6
21 | Th'd Form Screw — 5/16" — 18 x 3/4"CSHD | HUT9627-00 24
22 | Washer —1/8"x21/32 1D x 1 5/16 OD HUT10273-00 | 32
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Hangers, Hutch

Fabricated (H) |

H\M-:_,__

Under Mount (Un/mt)

Under Mount hangers are
welded flush to the bottom of
the frame. For an added weight
savings in I-beam applications
special fabricated front and

rear hangers without top plates
are available.

Side Mount (8i/mt)

Side Mount Hangers are welded
to the side of the frame. They
are uscful on flatbed sliders

and “maximum cube” vans.

Straddle Mount (Str/mt)
Straddle Mount Hangers are
for use with box type frames.
Each hanger straddles the
frame and is welded to both

sides of the frame, This is our
strongest hanger mounting.

Flange Mount (F1/mt)

Flange Mount hangers are
available with or without bolt
holes. Hangers may be bolted
(Fl/mt/bo) or welded
(Fl/mt/wo) to the frame, ora
combination of bolting and
welding may be used,

Under Mount Weld-on
(Un/mt/wo) and

Side Mount Weld-on
(8i/mt/wo)

These versatile Weld-on
hangers can be used for
cither under mount or side
mount applications.

Widespread
HUT702-11 LH . .
HUT702-12 RH
HUT7655-07 LH
Flange Mount - Bolt On HUT7655-08 RH
HUT7655-11 LH .
HUT7655-12 RH
HUT702-09 LH . .
HUT702-10 RH
HUT7655-05 LH
Flange Mount - Weld On HUT7655-06 RH
HUT7655-09 LH .
HUT7655-10 RH
HUT16291-01 LH .
HUT16291-02 RH
Side Mount / Under HUT16291-03 LH .
Mount HUT16291-04 RH
HUT7655-03 LH . .
HUT7655-04 RH
HUT702-01 - . .
Straddle Mount
HUT7655-00 - . .
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Hangers, Hutch
0N Mounting Descrip | CH7600 | CH7700 | CH9600 | CH9700 | Widespread
HUT16183-03 LH
02 HUT16183-04 |  RH
03 HUT16199-03 - .
04 Bolt On HUT16202-03 - .
HUT16641-03 - .
08 HUT703-06 i .
06 mﬂ‘: HUT7656-07 - .
HUT16183-05 LH
07 HUT16183-06 RH
0) HUT16199-05 - .
Weld On
HUT16202-05 - .
09
HUT703-05 - .
94 HUT16181-01 - .
12 HUT16194-03 - .
18 Side Mount / HUT16201-03 i *
Under Mount HUT16542-03 | 121" .
14 HUT16543-03 | 97/109" .
15 HUT7656-04 - .
HUT16180-01 - .
16
HUT16193-01 - .
17 Straddle Mount HUT16196-01 i .
q HUT16200-03 - .
HUT7656-01 - .
19
Under Mount HUT16640-03 - .
20 Bolt O HUT712-11 LH . . . . .
oun HUT712-09 LH
22 |3 WeldOn | 1i1712-10 RH
Side Mount / HUT16293-01 LH .
28 Under Mount HUT16293-02 RH
2) 4, Under Mount HUT712-01 - . . . . .
Straddle Mount HUT7708-09 - U
25 | 4
Under Mount HUT7708-11 - .
26
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10 SUSPENSIONS 1057

Hangers, Hutch

Straddle Mount (Str/mt)
Straddle Mount Hangers are
for use with box type frames.
Each hanger straddles the
frame and is welded to both
sides of the frame. This is our
strongest hanger mounting,

®9
02
0)3;
04

Fabricated (H) j

Under Mount (Un/mt)

Under Mount hangers are
welded flush to the bottom of
the frame. For an added weight
savings in I-beam applications
special fabricated front and

rear hangers without top plates
are available.

Under Mount Weld-on

{(Un/mt/wo) and @ 5
Side Mount Weld-on

(Si/mt/wo)
These versatile Weld-on @ @
hangers can be used for

cither under mount or side @ ?

Side Mount (Si/mt) mount applications.

Side Mount Hangers are welded
to the side of the frame. They
are useful on flatbed sliders

and “maximum cube” vans.

08
0J9)

Flange Mount (F1/mr)

Flange Mount hangers are
available with or without bolt
holes. Hangers may be bolted
(Fl/mt/bo) or welded
(Fl/mt/wo) to the frame, or a
combination of bolting and
welding may be used,

19
12
13
14}

15
Widespread 16
HUT7601-07 LH . . a9
fl Mount-BoltO HUT7601-08 RH
angeMount-BoltOn
: HUT7701-07 LH . . . 1
HUT7701-08 RH
HUT7601-03 LH . . 19
HUT7601-04 RH
Flange Mount - Weld On 20
HUT7701-05 LH . . .
HUT7701-06 RH 29
HUT7601-05 LH . . 25
1 | side Mount / Under HUT7601-06 RH
Mount HUT7701-03 LH . ) i 23
HUT7701-04 RH
HUT7601-01 - . . 2 d}
Straddle Mount
HUT7701-01 - o o o 215
HUT16481-01 | Topless . N
HUT16482-02 | Topless 5 26
Under Mount
HUT7601-02 - . . I
HUT7701-02 - o o o
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Hangers, Hutch

@ﬂ < 0 0 abricated De D 000 00 9600 9700 gespread

HUT16178-01 .
v HUT16192-01 .
08 ot On  UT7602.05 .
04 Flange HUT7702-05 .
Mount HUT16179-01 .
0 HUT16191-01 .
0]6 Weld On HUT7602-03 .
oV, HUT7702-04 .
HUT16175-01 .
© _ HUT16190-01 .
Side Mount
0l9) HUT7602-04 .
HUT7702-03 .
m 2 HUT16169-01 .
11 HUT16184-01 | 109/121" . .
42 HUT16187-01 .
Straddle Mount HUT7602-01 .
18 HUT7702-01 .
14} HUT7707-03 . 5
15 HUT7707-09 . .
HUT16171-01 .
16 HUT16185-01 | 109/121" . .
17 Under Mount HUTT6188.01 :
HUT7602-02 .
1 HUT7702-02 .
19 HUT7707-10 . .
0| e oo [
L e e | ow L[
22 | 3 Side Mount HUT20733-01 LH . . . . .
25 HUT20734-01 RH
HUT16483-01 | Topless . . .
2 4} Under Mount TSTT EVIT - - - - ; ;
215 Side Mount HUT7625-09 . .
23 Straddle Mount HUT762>:07 - :
4 HUT7707-13 - .
[ HUT7625-08 - .
Under Mount
HUT7707-14 - .
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€Equalizers, Hutch

LENGTH |

HOLE |
CENTERS

9700 7700
One Bolt Two Bolt
HUT16158-01 | HYT750-03
SIRSH1048 SIRSH1048
SUSEQO013
Fabricated

Length"

16.50

Hole

Center" Center"

11.75

Axle

49

LENGTH

HOLE
CENTERS

9700 7700 Hole Axle
One Bolt Two Bolt Center" Center"
HUT16159-01 | HUT7750-02
17.38 | 14.50 44
Cast
HUT16159-03 | HUT10283-02
17.38 | 14.88 44

Cast

9700
One Bolt

HUT16168-02

7700
Two Bolt

HUT9239-02

Fabricated

Length"

27.00

Hole

Center" Center"

24.00

Axle

60/61

LENGTH |

HOLE
CENTERS

9700 ‘

One Bolt

HUT17784-01 | HUT19137-01

7700
Two Bolt

Cast

Length"

16.50

Hole

Center" Center"

11.75

Axle

49
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Suspension Components, Hutch

©9 Equalizer Bushing for H-9600 / CH-9600 / H-9700 / CH-9700
Automann TRB 5542

02 BWP M-3483
Dayton  321-221
03 Euclid E-7621
04 FIagg H227/1
Meritor ~ R307621/R30866
015 Sirco SH1049
03 HUT18723-01 Rubber OD: 3-1/4" Length: 3-7/8"
Equalizer Bolt Kit for H-9600 / CH-9600 / H-9700 / CH-9700
©7 HUT37-03  (4) Hex Lock Nut, .625"-18 UNF GR8 Automann TRK 5544A
© - ——— ©  HUT756-00  (2) Spacer Sleeve .75 0D x 18gaX 3.25"  Dayton  334-937
m——- @ HUT759-00  (2) Rebound Hex Bolt .625" UNF x 4.5" GR2 Euclid E-9475
e
0Jo) HUT837-00  (2) Washer 1.125" Flagg H226
_ooo HUT11154-00 (1) Hex Locknut, 1-1/8-7 UNC GR5 Meritor ~ R309475
m HUT16150-01 (1) Hex Bolt, 1.25" x 7" x 6.62" GR5 Sirco SH1061
HUT16353-01
11
Hex Lock Nut Spacer Sleeve
12 Automann PNF 106 Automann MH 558
48 BWP M-1455 Dayton  334-361
Dayton  SLN-104 Euclid E-3416
q 4 @ Euclid E-2002 Flagg H156
Flagg LN104 Meritor ~ R303416
15 Meritor ~ R302002 Sirco SH1046
16 Sirco SH1010
HUT37-03 Thread: 5/8"-18 Hex: 15/16" Height: 17/32" HUT756-00 oD: 7/8" ID: 21/32" Length: 3-7/32"
U7 Rebound Hex Bolt Equalizer Bolt Washer
Automann F 580412 GR5 Euclid E-2548
1 :
Euclid E-3415 Flagg H256
19 H Flagg B1324-43* Meritor ~ R302548
: Meritor ~ R303415 Sirco SH1062
20 Sirco SH1045
5 *Coarse Thread
HUT759-00 Thread: 5/8"-18 Length: 4-1/2" HUT837-00 0D: 2" ID: 1-1/4" Thickness: 1/8"
2275 Hex Locknut Equalizer Bolt
28 Automann LNC 107A Automann C 118700 GR8
BWP M-2126 BWP M-3484
2) (4, Dayton 334-375 Dayton  334-739
Euclid E-4358 i .:.':.'.'.'.'..'::.'.'.'.'4.'::::; Euclid E-7533
25 Flagg LNC107A Flagg H221
216 Meritor ~ R3404358 Meritor ~ R307533
Sirco SH1055 Sirco SH1054
| HUT11154-00 Thread: 1-1/8"-7 Hex: 1-11/16" Height: 15/16" | HUT16150-01 Thread: 1-1/8'-7 Length: 6-7/8"
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Suspension Components, Hutch

Equalizer Bushing for H-7600 / CH-7600 / H-7700 / CH-7700 / CH-7800 09
Automann TRB 5541
BWP M-1452 02
Dayton  321-176
Euclid E-199A/ E-7452 08
Flagg H102 o
Meritor ~ R301999A/R307452
Sirco SH1008 05
HUT7010-00 Rubber OD: 3-1/4" Length: 3-7/8" 016
Equalizer Bolt Kit for H-7600 / H-7700 /H-2200 oV
Automann MH 680
—_— HUT37-03  (4) Hex Lock Nut, .625"-18 UNF GRS BWP M-2975 ®
am v HUT729-00 (1) Double Washer-Lock Tab, 5/8" Dayton  334-639
\ HUT756-00 (2) Spacer Sleeve .75 OD x 18ga X 3.25"  Euclid E-3414 09
———__ HUT759-00 (2) Rebound Hex Bolt .625" UNF x 45" GR2 Flagg ~ H217
m @ HUT7016-01 (2) Step Bolt 5/8"-18 x .75" x 6" Meritor ~ R303414 “

Sirco SH1044

HUT10287-01 v
Hex Lock Nut Double Washer-Lock Tab 12
Automann PNF 106 Automann MH 456 18
BWP M-1455 § BWP M-1454
Dayton  SLN-104 ' Dayton  334-360 9 4
@ Euclid E-2002 e L Euclid E-2001
Flagg  LN104 ﬁ Flagg ~ H105 18
Meritor R302002 Meritor ~ 729-00
Sirco SH1010 Sirco SH1010 16
HUT37-03 Thread: 5/8'-18 Hex: 15/16" Height: 17/32" HUT729-00 Thread: 1'-14 Length: 5" 47
Spacer Sleeve Rebound Hex Bolt q
Automann MH 558 Automann F 580412 GR5
Dayton  334-361 Euclid E-3415 19
Euclid E-3416 : Flagg B1324-43*
Flagg  H156 PR Meritor  R303415 20
Meritor R303416 Sirco SH1045
Sirco SH1046 *Coarse Thread 21
HUT756-00 OD: 7/8" ID: 21/32" Length: 3-7/32" HUT759-00 Thread: 5/8'-18 Length: 4-1/2" 222
Equalizer Step Bolt Step Bolt 5 8
Automann TRS 4413 Automann
BWP M-1453 BWP 23
. Dayton  334-366 Dayton
m Fudid  E-200 245
Flagg H110 Flagg 216
Meritor R302000 Meritor
Sirco SH1009 Sirco I
HUT7016-01 Diameter: 3/4" Length: 6" Thread: 5/8"-18 HUT12709-01 Diameter: 1-1/4" Length: 6" Thread: 7/8"
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Torque Arms, Hutch

9700/7700 Fixed Torque Arm w/o Bushings

0.4

HUT715-00
SUSTRO05

Bushing HUT722-00

97600 Fixed Torque Arm w/o Bushings

- 19.25

HUT11953-01

Bushing HUT7620-00

7600 Adjustable Torque Arm w/o Bushings

gD

HUT16167-04 19.5"
HUT16167-06 21"
Bushing HUT7620-00

9700/7700 Adjustable Torque Arm wj/o Bushings

| LENGTH
Bushing HUT722-00

HUT16397-03 16.00"
HUT16398-01 14.00"

HUT16398-02 16.00"
| HUT16398-03 16.62"

HUT16398-04 19.25"

SUSTR004 19.25"

HUT16398-05 16.00"

HUT16398-06 21.05"
HUT16398-08 23.05"
HUT16398-09 25.00"
HUT16398-12 29.25"
HUT16398-13 30.75"
HUT16398-17 17.00"

Suspension Components, Hutch

Wear Plate

HUT755-03

Axle

HUT7028-00

Spacer Plate

HUT7030-00 .25" x 3" x 7-9/16" Steel

Top Plate

Washer Bushing

&

Spring Seat

HUT16868-01 Roll formed

HUT7717-01

HUT301-01
HUT19364-04

5" Round Spring Seat

Height

HUT19360-01 0.75
HUT19360-02
HUT19360-03
HUT19360-04

1.25
1.75
2.25

HUT19360-05
HUT19360-06
HUT19360-07
HUT19360-09
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Hutch H-980I1/98II Sliders

Subframe Assemblies
Part Number

Overall

Height" Description

8.5 | HUTH9801-48

E-Z Pull Lock

105 | HUTHO811-48 | “cio 0

9700 Hanger Group
48" Ride Height

\art A - EZ-PULL Pin Kit Subassembly

42" HUT19033-01

HUT19300-03

48" HUT19299-03

48" HUT16297-01

Repair Kit HUT23486-01
o 5

Chart B—Bod y Rail Assemblies

192" HUT12713-09

240" 232" | HUT12713-17

216" 275" | HUT16816-19

o
o
) ntio p ber | Q

1 | EZ-PULL Pin Kit Subassembly See Chart A 2
2 | Washer - 3/8", Type A HUT177-00 4
3 | Spring — Helex, 12 GAx 1 PD x 10 1/8" HUT8018-02 1
4 | Cam - Puller Kit HUT8028-00 2
5 | Compression Spring HUT18064-01 2
6 | Pipe—1"STD x 95" HUT8010-14 1
7 | Handle Clip HUT11409-011 | 1
8 | Crank HUT19224-01 1
9 | Pull Handle — 34.57" LG HUT19468-01 1
10 | Hex Lock Nut — 1/2" - 20 UNF - 2B, GRB HUT33-01 8
11 | Hold Down Clip HUT20289-01 4
12 | Hex Bolt— 1/2" - 20 UNF x 1 1/4" LG, GR5 HUT8040-00 8
13 | Thread Form Screw —5/16" - 18 x 3/4", CSHD | HUT9627-00 16
14 | Slider Pad - UHMW, 1/4" x 2" x 96" HUT11421-01 2
15 | EZ-PULL Pin Kit Subassembly HUT19033-03 2

— @\\
Chart C — Locator Bar Assemblies
0 Pa he

42" HUT11642-09

48" HUT11642-10

®1
02
0)3;
04
05!
0]6)
07
08

13
14}
15
16
17
18
19
20
29
22
258
24}
25
20
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10 SUSPENSIONS 10.64
Subframe Compenents, Hutch

@9  PullHandle Link Stop Bars, Removable
02 I -
C ,| @ 0) | A |
08 e 1762 —— |
@4 HUT11411-00 29.25"/17.07" Crimp | HUT11412-16 17.62" HUT11642-08 A = 50.8"
05 HUT12781-01 32.75"/20.62" Crimp HUT11642-10 A = 48"
Hold Down Clips Lock Pins, Forged Compression Spring for Lock Pin
0]6 '
- 4.00 - HUT12716-01 T
0 L 6.00 4 | 325 —

HUT12779-01

HUT16006-01 Slider Pad

HUT12716-01
i - —

" ——
i - 0O.~3

78 HUT12715-01 HUT12716-01 for H8200 subframe HUT12818-01 4."x 5.5"
HUT20289-01 HUT16006-01 for H8800 subframe

14 HUT18426-01 for H9800 subframe

45  Handle Retention Spring Slotted Spring Pin Lock Pin

16 —

17 HUT8018-01 8.63" for 8500 HUT8050-00 HUT9611-01 1.63" X 7.00"

9 HUT8018-02 10.13" for 9700 HUT8520-00 1.63" X 8.75"

19

>o P3 Pneumatic Pin Puller, Hutch

24

2

28

72 (2}

25 HUT17690-01 Retrofit P3 Pneumatic Pin Puller w/ PPV

HUT17708-01 P3 Air Valve Assembly, Pin Release
9@ HUT19515-03 Air Cylinder Assembly
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SAF-Holland RL-230 Suspension

1A
Welded Alignment
Pivot Connection
Assembly

1AA
SwingAlign (Non-Welded)
Pivot Connection
Assembly

19

Pivot Connection Replacement Kit SRK530

® 250
Al 0N T~ 3 Key Description Part Number | Qty 29
\_&? QQ% _ SPACER WASHER 1 | Rod Bolt 11/8” -7x8" | HOL932-01-070 | 2 o
) N 2| Rubber Bushing HOL900-08-247 | 2
D prm 3 | Lock Nut 11/8” -7 HOL934-00-506 | 2 |
2 LOCATED UNDER BOLT
SPACER WASHER AND MUT OUTSIDE OF 4 | Washer HOL936-00-553 4 2) 4}
, (SEENOTE) FRAME BRACKET.
25
HOL481-00-394

20

I
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SAF-Holland-230 Suspension

OM Description RL-230-12-3 RL-230-14-3 RL-230-15-3 RL-230-16-3 RL-230-17-3
3/4"-10 Hex Nut
02 . . HOL934-00-149 | HOL934-00-149 | HOL934-00-149 | HOL934-00-149 | HOL934-00-149 | 2
6 (top of air spring)
03 3/4”-10 Hex Nut HOL934-00-492 | HOL934-00-492 | HOL934-00-492 | HOL934-00-492 | HOL934-00-492 2
(upper shock lock nut)
O 3/4"-10 Square Nut
HOL934-00-367 | HOL934-00-492 | HOL934-00-492 | HOL934-00-492 | HOL934-00-492 2
05 (for lower shock bolt)
06 7 | 3/4"-10 x 3-1/2" Bolt HOL930-03-597 | HOL930-03-597 | HOL930-03-597 | HOL930-03-597 | HOL930-03-597 | 2
3/4"-10 x 4" Bolt
HOL930-03-609 | HOL930-03-609 | HOL930-03-609 | HOL930-03-609 | HOL930-03-609 | 2
07 (lower shock bolt)
0 8 | Air Spring HOL905-57-223 | HOL905-57-117 | HOL905-57-118 | HOL905-57-118 | HOL905-57-119 2
9 | 1-1/8" Lock Nut HOL934-00-506 | HOL934-00-506 | HOL934-00-506 | HOL934-00-506 | HOL934-00-506 | 6
09 . )
Air Spring Mounting | 5, 933785 | HOL900-33-785 | HOL900-33-785 | HOL900-33-785 | HOLI00-33-785 | 2
Plate (ASMP)
Upper ASMP 31 31 31
99 10 & Shock Bracket (RS) HOL905-31-320 | HOL905-31-320 | HOL905-31-320 1
Upper ASMP 21. 31- 31-
12 & Shock Bracket (CS) HOL905-31-321 | HOL905-31-321 | HOL905-31-321 1
18 11 | Shock Absorber HOL900-45-381 | HOL900-44-642 | HOL900-44-642 | HOL900-44-089 | HOL900-44-089 | 2
q 4 12 | 1-1/8" Bolt HOL932-01-051 | HOL932-01-051 | HOL932-01-051 | HOL932-01-051 | HOL932-01-051 4
1-1/8" Pivot Bolt
15 . (Welded Alignment) HOL932-01-055 | HOL932-01-069 | HOL932-01-069 | HOL932-01-069 | HOL932-01-069 1
16 ZE';_/:“gPr:;’m Bolt HOL905-08-019 | HOL905-08-019 | HOL905-08-019 | HOL905-08-019 | HOL905-08-019 | 1*
17 14 | 1/2" Lock Washer HOL936-00-072 | HOL936-00-072 | HOL936-00-072 | HOL936-00-072 | HOL936-00-072 | 4
1 Alignment Block HOL900-08-147 | HOL900-08-198 | HOL900-08-198 | HOL900-08-198 | HOL900-08-198 | 2
(Welded Alignment)
19 15
Alignment Block "
. HOL900-08-238 | HOL900-08-238 | HOL900-08-238 | HOL900-08-238 | HOL900-08-238 | 1
20 (EZ-Align)
249 16 | Pivot Washer 1.14" dia | HOL900-36-177 | HOL900-36-177 | HOL900-36-177 | HOL900-36-177 | HOL900-36-177 4
17 | 3/4" Lock Washer HOL936-00-077 | HOL936-00-077 | HOL936-00-077 | HOL936-00-077 | HOL936-00-077 | 4
22 18 | 1/2"-13 Nut HOL934-00-136 | HOL934-00-136 | HOL934-00-136 | HOL934-00-136 | HOL934-00-136 | 4
#5131 pivot and Axle Bushing | HOL900-08-149 | HOLO00-08-149 | HOL900-08-149 | HOLI0-08-149 | HOL900-08-149 | 6
24 20 | Upper Shock Bracket HOL900-18-445 | HOL900-18-445 | HOL900-18-445 | HOL900-18-445 | HOL900-18-445 2
7,5 *If both frame brackets require EZ-Align, order 2.
26 ** Replacement components should be purchased in bushing connection SRK kits.
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SAF-Holland CB400 Suspension

1*

EZ-Align (Non-Welded)

Pivot Connection
Assembly

®\,

)
16

Description

Frame Bracket
(RS - EZ-Align)

RL-230-12-3

HOL905-20-859

RL-230-14-3

HOL905-21-147

RL-230-15-3

HOL905-21-148

Welded Alignment
Pivot Connection 1
Assembly

RL-230-16-3

HOL905-21-149

HOL905-21-149

Frame Bracket
(Welded Alignment)

HOL905-20-846

HOL905-21-141

HOL905-21-142

HOL905-21-143

HOL905-21-143

Angle Brace

HOL900-25-157

HOL900-25-157

HOL900-25-157

HOL900-23-002

HOL900-23-002

1-1/8" Spacer Washer

HOL900-36-217

HOL900-36-217

HOL900-36-217

HOL900-36-217

HOL900-36-217

Equalizing Beam (RS)

HOL905-16-999

HOL905-16-999

HOL905-16-999

HOL905-16-999

HOL905-16-999

Equalizing Beam (CS)

HOL905-17-000

HOL905-17-000

HOL905-17-000

HOL905-17-000

HOL905-17-000

HOL900-01-341

HOL900-01-341

HOL900-01-341

HOL900-01-341

HOL900-01-341

HOL905-01-462

HOL905-01-462

HOL905-01-462

HOL905-01-462

HOL905-01-462

HOL900-01-340

HOL900-01-340

HOL900-01-340

HOL900-01-340

HOL900-01-340

= outboard

& | RS

s inboard

=2

% s outboard
inboard

HOL905-01-463

HOL905-01-463

HOL905-01-463

HOL905-01-463

HOL905-01-463
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10 SUSPENSIONS

SAF-Holland CB400 Suspension

1A
Welded Alignment \

Pivot Connection @
A bl

SwingAlign (Non-Welded)
Pivot Connection
Assembly

TYPICAL AXLE MANUFACTURER’S
) SERIAL TAG LOCATION
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SAF-Holland CB400 Suspension

Description

CB400-15.5

CB400-16.0

CB400-16.5

CB400-17.0

CB400-18.0

Frame Bracket HOL481-00-396
-00- -00- -00- -00- m 9
1A | (Welded) HOL481-00-396 | |0 oo 200 | HOL481-00-396 | HOL481-00-396 | HOL481-00396 | 2 | ()22
2 | Bqualizing Beam Lt 1o 51 00.449 | HOL481-00-449 | HOLA81-00-449 | HOLA1-00-449 > 2 | 02
(RS - bushed beam)
Pivot Bolt GR 8 04
3A ’ } HOL932-01-070 | HOL932-01-070 | HOL932-01-070 | HOL932-01-070 | HOL932-01-070 | 4
1-1/8”-7x 8.0 D5
3g | Fivot Connection HOL936-00-553 | HOL936-00-553 | HOL936-00-553 | HOL936-00-553 | HOL936-00-553 | 8 | ()
Washer ©
3C | Bushing HOL481-00-394 | HOL481-00-394 | HOL481-00-394 | HOL481-00-394 | HOL481-00394 | 2 |
3D '1'"31"/;“;‘ Nut HOL934-00-506 | HOL934-00-506 | HOL934-00-506 | HOL934-00-506 | HOL934-00-506 | 4 | (3
g | Bqualizing Beam RH 1 1) 1a1 00450 | HOLA81-00-450 | HOLA81-00-450 | HOLA81-00-450 | HOLA81-00-450 | 2 |
(CS - bushed beam) m
5 ;'ZX,,L?(‘)" Nut HOL934-00-492 | HOL934-00-492 | HOL934-00-492 | HOL934-00-492 | HOL934-00-492 | 8
_ 149
5 | HEHEEEERS HOL930-06-035 | HOL930-06-035 | HOL930-06-035 | HOL930-06-035 | HOL930-06-035 | 8
3/4"-10x3.50" 12
7 | Shock Absorber HOL900-45-298 | HOL900-45-298 | HOLI00-44-162 | HOLI00-44-162 | HOL90-45-040 | 4 | <
g | HexBolt HOL HOL HOL HOL HOL 4
1/27-13x1-3/4” | XB-HHC-001-33 | XB-HHC-001-33 | XB-HHC-001-33 | XB-HHC-001-33 | XB-HHC-001-33 14
9 | Threaded Rod Assy | HOL905-48-007 | HOL905-48-007 | HOL905-48-007 | HOL905-48-007 | HOL905-48-007 | 2 | <15
10 | Alignment Plate H0L905-31-339 | HOL905-31-339 | HOL905-31-339 | HOL90S-31-339 | HOLIOS31-339 | 2 |
)
11 | Swing Align Yoke | HOL900-45-491 | HOL900-45-491 | HOL900-45-491 | HOL900-45-491 | HOL900-45-491 | 2
12 | Hex Nut3/4"-16 HOL934-00-149 | HOL934-00-149 | HOL934-00-149 | HOLI34-00-149 | HOL934-00-149 | 4 |
13 | Washer 3/4” HOL936-00-077 | HOL936-00-077 | HOL936-00-077 | HOL936-00-077 | HOL936-00-077 | 4 | &
14 | Hex Nut 1/2"-13 HOL934-00-136 | HOL934-00-136 | HOL934-00-136 | HOLI34-00-136 | HOL934-00-136 | 8 |
15 | Washer 1/2” HOL936-00-072 | HOL936-00-072 | HOL936-00-072 | HOL936-00-072 | HOL936-00-072 | 8 .
0
16 | Air Spring HOL481-00-492 | HOL481-00-492 | HOL481-00-493 | HOL481-00-494 | HOL481-00-495 | 4
1 7 Spacer *kk *kk *kk *kk *kk 4 2 ﬂ
18 5';9?193”9" NULGR | 101934-00-623 | HOL934-00-623 | HOL934-00-623 | HOL934-00-623 | HOL934-00-623 | 4 |
3
* Replacement components should be purchased in bushing connection SRK kits listed 28
** For CB400 18" ride height only: roadside beam part number is HOL905-48-096, curbside beam HOL905-48-097. 72 4}
*** Spacers are available in kits only, not individually. 215
26
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SAF-Holland CB400 Slider Box

SwingAlign (Non-Welded) \K‘\ : N7

Pivot Connection
Assembly (1AA)

MNOTE: Side rails and crossmembers

cannot be replaced. If damaged,
order complete slider, item

No. 1.

0,

e .

Welded Alignment
Pivot Connection

Assembly (1A)

Description Slider Box e | B400-15.5 | €B400-16.0 | CB400-16.5 | CBA400-17.0
Rail Style
il 42 | HOLCL211Q11 | HOLCL221Q11 | HOLCL231Q11 | HOLCL241Q11
2\5" S'iiff Box Holland 48 | HOLCL111Q11 | HOLCL121Q11 | HOLCL131Q11 | HOLCL141Q11
ssem
y CH 42 | HOLCH211Q11 | HOLCH221Q11 | HOLCH231Q11 | HOLCH241Q11
w/ Qwik Release Hutch 48 | HOLCH111Q11 | HOLCH121Q11 | HOLCH131Q11 | HOLCH141Q11
1 | &(2) SwingAlign /
(2) Fixed Frame Brits. | CT 42 | HOLCT211Q11 | HOLCT221Q11 | HOLCT231Q11 | HOLCT241Q11
TTMA 48 | HOLCT111Q11 | HOLCT121Q11 | HOLCT131Q11 | HOLCT141Q11
(ltems 1 includes
items 1A - 15) U 42 | HOLCU211Q11 | HOLCU221Q11 | HOLCU231Q11 | HOLCU241Q11
Utility 48 | HOLCU111Q11 | HOLCU121Q11 | HOLCU131Q11 | HOLCU141Q11
RS N/A
1A Welded
Frame Bracket (@ ;
—— See Frame Bracket Replacement Kits
1AA SwingAlign RS
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SAF-Holland CB400 Slider Box
HOL481-00-394 SRK-530 0 Descriptia d Pa he Q 09
Pivot Connection Replacement Kit 4"
Descriptio i ber| Q 1B | Hold Down Bracket 18" HOLSL0893 4 02
Rod Bolt 1-1/8" - 7 x 8" 932 01 070 2
8- 7x _ 42" 03
Rubber Bushing 900 08 247 2 1C | Torsion Cam I HOLSLOA1277-01 1
Lock Nut 11/8" -7 934 00 506 2 42" 04
HOL481-00-396 SRK.532 1D | Pull Handle Clip 45| HOLSLOA1273 1| 05
Fixed Frame Bracket Replacement Kit
) 5 . 42||
Jescriptio ; er| Q 1F | Cam Plate — HOLSLOA1274 2 | 0¢
Rod Bolt 1-1/8"-7x8"  [93201070 | 1 48 07
. 42Il
Washer 93600553 | 2 Lock Pin
Hutch Style 1-5/8' Dia. | ag | TO-LOAT261 0
Frame Bracket, Curbside 905 21 743 1 1G 4
" Lock Pin 42" 019
Lock Nut 11/8" - 7 93400506 | 1 o D, A G 45| HOLSLOAT238
HOLA481-00-406 SRk 542 o m
Curbside Equalizing Beam 1H | Compression Spring — HOLXB-SPG-020-35 | 4
De ptio Pa he Q 48 ﬂ ﬂ
. . 42" | HOLSLOA1445-01
Rod Bolt 11/8” - 7x 8 93201070 | 1 1J | Pull Handle 1 12
48" | HOLSLOA1445-02
Washer 936 00 553 4
) 42" | HOLSLOA1239-01 18
Lock Nut 11/8” - 7 93400506 | 1 1K | Pin Pull Rod 28 | HOLSLOA1239.02 4
Threaded Rod Assembly | 90548007 | 1 T Uil ot 14
asher
Bolt, Hex 1/2" - 13 x 13/4” | XB-HHC-001-33| 2 L | (Pin Pull Rod) 18" HOLXB-PW-016-85 | 8 15
Washer, Lock 1/2” 936 00 072 2 47" 1@
Nut, Hex 12 - 13 93400136 | 2 1M | Slider Pad 96" (Long) 18" HOLXB-SLOA1054 | 2
SwingAlign™ Yoke 900 45 491 1 42" 17
IN | S Cam Shaft St HOLSL0523-07 1
Alignment Plate 90531339 | 2 pacer (Cam Shat Stop) = o 9
Self Tap Screw 42" .
P | 51618 x 34" 4g | HOLXB-STS-008-16 | 16 19
42" 20
1R | Hio Dovin Backet Bott 1o | HOXBHHC 00133 | 8
) ' 24
Hold Down Bracket 42"
1S | Lock Nut 1/2-13 e HOLXB-SLN-012-42 | 8 2 22
28
24}
25
23
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SAF-Holland Airlite 2
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SAF-Holland Airlite 2

Key Description Part Number Qty Key Description Part Number Qty EOK
25 | Washer, Flat-Hardened HOLXB-SP0016-67 16 .
0
1 | WA, sub Frame n/a ’ 26 | Spring - Low Arch HOLXB-5P0205-01 m 02
- - 5
N 42 HoLsloat12242 | 27 | Spring Liner Upper HOLXB-SP0203 4 03
! 48" - HOLSLOA1122-48 28 | Spring Liner Lower HOLXB-SP0204 4 o)
. 42" - HOLSLOA1058-02 42" - HOLSP0202-09
3| Am Linkage 48" -HousLoatosg-01 | 4| | 29| CrossAmAssembly g0 poispozoat0 | 2| o
4 gZViI';?:rf:rffzt HOLSL0019-01 1 30 | W/A, Lower Beam Rear | See Chart 1 (next pg) 1 0@
> 31 | Shock Absorber, Monroe | HOLXB-SPN-053-36 4
5 | Spacer HOLSL00523-01 1 Screw, Hex Cap 07
32 3/4"-10 x 31/4" HOLXB-SP0050-99 8 o
. )&
6 | Torsion Cam HOLSL0994 1 - i
33 | Nut, Self-Locking HOLXB-SP0012-49 8
3/4"-10 09
7 | Spring, Compression HOLXB-5PG-020-33 4 Screw, Hex Hd. Cap '
34 | 58711 x 51/4" HOLXB-SP0050-101 4 m
8 Pin, Step Lock HOLSLOA1056 4 35 Spacer, Sleeve HOLSP0221 4 ﬂ ﬂ
Self Tap Screw Nut, Hex Self-Locking
-STS-008- 36 ¥ HOLXB-SP0012-10 4
9 5/16"-18 x 3/4" HOLXB-STS-008-16 16 5/8"-11 99
1 Bracket, Hold Down HOLSL0893 4 37 | Air Spring, Firestone HOLXB-SPN-053-60 4 18
—— 38 ;%e"‘; - r/‘;',,cap HOLXB-SP0050-100 | 4
12 | JSrew nextap HOLXB-HHC-001-33 8 o X 14
1213 x 11/4 Nut, Hex Self-Lockin
39 3 4,', 16 9 HOLXB-SP0012-51 4 18
13 Lock Nut 1/2"-13 HOLXB-SLN-012-42 8 /4" ’
ao | ot HexSelrtoding | yoxpspoorasa | 8 |
15 | Flat Washer HOLXB-PW-016-08 1 [2"-13
41 | Hadley 500 Leveling Valve | HOLXB-SPN-053-58 : 17
16 Torque Arm HOLSP0202-01 2 Hadley 500 LV w/ dump HOLXB-SPN-053-54
Adjustable Assembly Hadlev P 18
Torque Arm 4 | nadiey Fressure HOLXB-SPN-053-61 1
17 : HOLSP0224 2 Protection Valve 19
Fixed Assembly | Switch Val =
Manual Switch Valve
Screw, Hex Cap 43 S HOLXB-SPN-052-51 1 ;
18 7/8"-14 x 51/2" HOLXB-SP0050-72 8 (not shown in diagram) 20
Screw, Hex Hd. Cap
19 HOLXB-5P0050-75 o || am20x2127 HOBGHHCOEIE A 21
Nut, Hex Flange 45 | Lock Nut, 1/4"-20 HOLXB-SLN-012-60 2 2) )
20| 7/gm14 HOLXB-5P0012-36 16 Assembly, Hadley Link
. . 46 10.50" LG HOLXB-SPN-053-62 1 28
21 WIA, Spring Seat Riser | See Chart 2 (next pg) 4 47 | W/A, Lower Beam Front | See Chart 1 (next pg) 1 %) 4
22 Bottom Plates HOLSP0099 4 205
2/
23 Flat Top U-Bolts See Chart 2 (next pg) 8 26
24 Nut, Hex 3/4"-16 HOLXB-SP0011-44 16 [
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SAF-Holland Ultralite
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SAF-Holland Ultralite
Key Description Part Number (014 : Descriptio Pa o Q 0N
42" - HOLSLOA1269-02 H [ Compression Spring HOLXB-SPG-020-35 4
A | Pull Handle 48" - HOLSLOA1269-01 | 1 Washer 172" 02
54" - HOLSLOA1269-03 1| (pin Pull Rod) HOLXB-P016-85 8 03
B | Center Pin Pull Assembly | HOLSLOA1277-01 1 . 42:: - HOLSLOA1239-01
C | Retainer Washer HOLXB-PW-016-08 1 | | K |FinPull Rod oo 4 04
E | Spacer HOLSL0523-07 ! L |Bolt1/2"-13x11/4" | HOLXB-HHC-001-3 g8 | 05
F | Torsion Cam HOLSLOA1274 2 M | Hold Down Clip HOLSL0893 A 0G
h‘:ft'éhp's"t 1@’ 8" Dia. HOLSLOA1261 N | Lock Nut 1/2"-13 HOLXB-SLN-012-42 8
G . ! Py 4 P | Slider Pad 96" (Long) HOLXB-SLOA1054 2 07
ek P 12377 e HOLSLOA1238 Self Tap Screw 5716718
All Others R X 34" HOLXB-STS-008-16 16 0]
Descriptio P2 he Q dem A Qty No-Hop 09
1 Straddle Mount Front Hanger HOLSP0100 2 2 m
2 Straddle Mount Equalizer Hanger HOLSP0110 2 2
3 Straddle Mount Rear Hanger HOLSP0120 2 2 11
4A Bolt 5/8"-11 x 4-1/2" LG GR 5 HOLXB-SP0050-71 8 8 42
4B Spacer, 5/8" HOLXB-SP0145 8 8 ‘
4C Lock Nut 5/8"-11 HOLXB-SP0012-10 8 8 s
5 Fixed Torque Arm with Bushings HOLSP0143 2 1 14
6A Bolt 7/8"-14 x 4-3/4" LG GR 5 HOLXB-SP0050-75 8 8 13
6B Flange Lock Nut 7/8"-14 HOLXB-SP0012-36 8 8
7 Spring Assembly See Following Page 4 4 16
8A | U-Bolt 3/4" Dia. oo 8 4 17
8A** | U-Bolt 3/4" Dia. - Rear Axle See Following Page 1
8B Top Plate HOLSP0178 19
8C* | Liner HOLSP0049
8D | Spring Seat Riser HOLSPO142-01 4 2 o
HOLSP0142-02 94
8E Bottom Plate HOLSP0099 4 2
8F | Hardened Washer 13/16” ID x 1-15/16"OD | HOLXB-SP0016-67 16 16 A2
8G Hex Nut 3/4"-16 GR 8 HOLXB-SP0011-44 16 16 25
9A Bolt 1"-14 x 6-1/16" LG GR 5 HOLXB-SP0050-73 2 2
9B Flange Lock Nut 1"-14 HOLXB-SP0012-37 2 2 28
10 Equalizer with Bushings HOLSPO131 2 2 25
11 Adjustable Torque Arm with Bushings HOLSP0123 2 1 26
12** | Spring Seat Riser - Rear Axle See Following Page 0 2
13** | No Hop Bottom Plate - Rear Axle HOLSP0170 0 2 I
14** | Adjustable Torque Arm - Rear Axle HOLSP0169 0 2
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10 SUSPENSIONS 10.76
Service Repair Kits, SAF-Holland

HOL481-00-202 SRK-145 HOL481-00-206 SRK-149
Pivot Connection Axel Connection

Description Part Number| Qty Description Part Number| Qty
Bolt Hex 1.125" - 7x9.53" GR 8 932 01 055 2 Bolt Hex 1.125"-7 x 8.5" GR 8 932 01 051 4
Nut Hex 1.125" -7 GR C 934 00 506 2 Nut Hex Lock 1.125"-7 GR C 934 00 506 4
Bushing 900 08 139 2 Bushing 900 08 149 4
Washer Flat 90036 177 4 Washer Spacer 90036 175 8
Pivot Connection Instructions XL-AK406 1 Washer Flat 1.141" 90036 177 8
Decal ART Series Torque Spec's XL-AR355 1 Literature Instruction 941 00 509 1
HOL481-00-216 SRK-159 HALSRK-168 SRK-168
Coil Spring Lift Flexible Link Assembly

De ptio o pe Q De ptio Pa he Q
Spring Coil 900 57 034 1 18.25" Rod 900 06 396 1
Washer Flat 0.9” 936 00 508 1 Link End 900 54 516 1
Coil Lift Retainer 905 44 802 1 Hose Clamp 939 00 198 2
Bushing Yoke 900 44 776 1 Shoulder Bolt 939 00 224 2
Nut Hex Lock Adjustment 0.75” - 10 GR 8 | 939 00 195 1 Washer, 1/4" 93900119 4
Bracket 900 44 777 4 1/4-20 Locknut 934 00 060 2
Spring Cup Assembly 905 46 434 1 HOL481-00-264 SRK-203
Bolt Hex 0.38" - 16 x 1.25” GR 5 93002 577 4 Pivot
Nut Hex 0.38” - 16 GR B 934 00 128 4 Description Part Number Qty
Rod Bolt 505 06 001 1 Bolt Hex 1.125" -7 x9.53” GR 8 932 01 055 2
Nut Hex Heavy 0.75" - 10 GR A 934 00 604 1 Nut Hex 1.125" -7 GR C 934 00 506 2
Bracket 505 44 002 1 Bushing 900 08 149 2
Washer Flat Narrow 0.75" 936 00 156 1 Washer Flat 1.141" 90036 177 4
Installation Drawing & Instructions 300 00 051 1 Literature Instructions XL-AR453 1
Installation Instructions 300 00 060 1
HOL481-00-267 HALSRK205 SRK-205 HOL481-00-289 SRk-227
Coil Spring Lift Pivot

De ptio De ptio Pa e Q
Rod 18" long 900 54 634 1 Bolt Hex 1.125" - 7x9.53" GR 8 932 01 055 1
Link End (Bottom Connector) 900 54 670 1 Nut Hex 1.125" -7 GR C 934 00 506 2
Link End (Universal Connector) 900 54 630 1 Bushing 900 08 149 2
Lower Link Connector 900 54 636 1 Washer Flat 1.141" 90036 177 4
Hose Clamp 939 00 198 3 Alignment Block 90508 019 1
Cotter Pin 938 00 070 2 Alignment Block Non Weld 900 08 238 1
Control Arm 900 54 635 1 Literature Instructions XL-AR453 1
Flat Washer 936 00 522 2
Lock Nut 934 00 468 1
Nut 934 00 124 1
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10 SUSPENSIONS 10.77
Service Repair Kits, SAF-Holland
HOL481-00-384 SRK 520 HOL481-00-385 SRK-521
Pivot Pivot Connection
Description Part Number| Qty Description Part Number| Qty
Bolt Hex 1.125"-7 x 9.5" GR 8 932 01 055 1 Bushing 900 08 149 2
Nut Hex Lock 1.125"-7 GR C 934 00 506 2 Washer Flat 1.141" 90036 177 4
Bushing 900 08 149 2 Alignment Block 90508 019 2
Washer Flat 1.141" 90036 177 4 Alignment Block Non Weld 900 08 238 2
Alignment Block 905 08 019 1 Nut Hex Lock 1.125"-7 GR C 934 00 506 2
Alignment Block Non Weld 900 08 238 1 Decal, Torque Specification XL-AR355 1
EZ-Align Axle Alignment Ins XL-AR354 1
Decal, Torque Specification XL-AR355 1
HOL481-00-394 SRK-530 HOL481-00-406 SRK-542
Pivot Connection Replacement Kit Curbside Equalizing Beam
Descriptio ber| Q Descriptio ber| Q
Rod Bolt 1-1/8"- 7 x 8" 932 01 070 2 Rod Bolt 11/8" -7 x 8" 932 01 070 1
Rubber Bushing 900 08 247 2 Washer 936 00 553 4
Lock Nut 11/8" - 7 934 00 506 2 Lock Nut 11/8” -7 934 00 506 1
Threaded Rod Assembly 905 48 007 1
HOL481-00-396 SRK-532 Bolt, Hex 1/2” - 13 x 13/4” XB-HHC-001-33| 2
Fixed Frame Bracket Replacement Kit Washer, Lock 1/2” 936 00 072 2
Descriptio ber| Q Nut, Hex 1/2” - 13 93400136 | 2
Rod Bolt 1-1/8"- 7 x 8" 93201070 1 SwingAlign™ Yoke 900 45 491 1
Washer 936 00 553 2
Frame Bracket, Curbside 905 21743 1 Alignment Plate 905 31339 2
Lock Nut 11/8" - 7 934 00 506 1
HOL481-00-450 SRK-586
Curbside Equalizing Beam
Descriptio ber| Q
Equalizing Beam, Curbside (RH) 905 48 009 1
Pivot Bolt 11/8” -7 x 8” Gr 8 93201070 | 2
Washer 936 00 553 4
Hex Lock Nut 11/8” - 7 Gr C 93400506 | 2
Literature Kit, Maintenance Manual XL-AR368 1
Literature Kit, Parts List Manual XL-AR369 1
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10 SUSPENSIONS 10.78

Suspension Components, SAF-Holland Posilok™

(OM
02
0)3
014"
03
0]6}
07
©
Description CB400-15.5 CB400-16.0 CB400-16.5
m .| cB400 positok 42" | HOL905-48-065 | HOL905-48-018 | HOL905-48-020 | HOL905-48-022 1
Flipper Plate Assy 48" | HOL905-48-066 | HOL905-48-019 | HOL905-48-021 | HOL905-48-023
11 2 | Nut1/2 Grade B HOLXB-SLN-012-42 4
12 3 | Actuator Chamber HOL905-48-040 1
18 4 | 1/2" Clevis Assembly w/1/2" Pin HOL11M018-8 1
5 | Block HOL900-34-559 2
4}
5 Pin Lock Stop Bar, Manual Pull Handle
7 HOLSLO450 1-3/8"x 8.62" HOLSL0502-48 49.63" HOLSL0744-07 34.50"
q Slider Rail Hanger, Under Mount, Rear Hanger, Under Mount, Center
19
20
21
2 22
~S  HOLSLO853-16 216" HOLSP0160 HOLSP0161
24}
25
23
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Suspension Components, SAF-Holland

Hanger, Under Mount, Front

Axle Adapter, Outside

Spacer

HOLSP0162 HOL900-01-215 LH HOL900-36-274
HOL900-01-216 RH
Axle Adapter Axle Adapter, Inside Hanger Bracket, 17" Ride Height

HOL905-01-261 LH
HOL905-01-262 RH

HOL905-01-350 LH
HOL905-01-351 RH

HOL905-21-303 RH
HOL905-21-303 LH

Hanger Bracket, 16" Ride Height

o

Spring End Pad

Trunnion Rubber Cap Casting

HOL905-21-304 RrH
HOL905-21-306 LH

HOL910-01-049

HOL910-10-047

Rubber Pad

®

HOL910-28-152
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10 SUSPENSIONS 0.8l
Reyco 86/88 Suspension
: Descriptio Pa skl | Chart A - Hangers
1 | Front Hanger 2 0 ode de 0 ua
2 | Rear Hanger See Chart A 2 straddle 86 REY0046-00 | REY0051-00 | REY0658-00
;| Equalizer Hanger ) 88 | - | REY0046-20 | REY0051-20 | REY0653-00
& Beam Assembly ond 8 | - |REY0049-00 | REY0053-00 | REY0659-00
R I naer
4 | Spring Roller, 3/4" 0.D. Tube | REY0741-01 | 6 88 | - |REY0084-00 | REY0086-00 | REY0651-00
Bolt, 5/8"-18 x 4 1/2" L | REY0311-01 | REY0313-01
5 L REY0001-04 4 36 REY0657-00
Equalizer Beam . R | REY0311-02 | REY0313-02
Bolt, 5/8"-18 x5 1/2" ange L | REY0400-01 | REY0402-01
6 Hanger REY0001-02 | 2 88 REY0652-00
R | REY0400-02 | REY0402-02
7 | Locknut, 5/8"-18 REY0002-07 | 6 T Rev0s94.01 | REY0952.01
8 | Adj.Torque Arm, 197/8" | REY1035-20 | 2 || Side | 88 o T oea 0z | Y 0896-00
9 | Rigid Torque Arm, 197/8" | REY0075-20 | 2
U-bolt, 7/8-14, 3 dia. bend Chart B Chart C - Axle Seats
10 . See Chart B 8
lengths variable U-bolts ) . Botto
11 | Top Plate REY23334-01 | 4 Length U-Bolt
1 | REY0636-01
12 | Bolt, 7/8"-14 x5 1/4" Long | REY0001-08 | 8 11 | REY08492-01
1-1/2 | REY0636-015
13 | Flange Locknut, 7/8"-14 REY0002-12 | 24 12 | REY08494-01  Trevosscon
13 | REY08495-01
14 | Axle Seat e | 2-1/2 | REY0636-025 | REY0880-00
eetha 13-1/2 | REY09009-01
15 | Bottom Plate 4 3 REY0636-03
Spring Liner 14| REOSBOOT T30 [ Revos36.035
16 | Only on 1&3 Leaf Springs | o' 108100214 1 144112 | REY08497-01 T eovorscor
17 | Spring Variable 4 15 REY08498-01
16 | REY08500-01 Chart D - Springs
17 | REY08502-01 . , .
High REY0079-01
11,000# | Low REY0079-02
Medium | REY0693-00
High REY0724-00
12,500#
Low REY0954-00
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10 SUSPENSIONS

Reyco 86AR Suspensions,
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10 SUSPENSIONS l0.83
Reyco 86AR Suspensions
De DTIOo pe 0

1 Slider/Hanger Assembly See Chart A 1
2 Left Beam REY19913-01 | REYK7005-60 Bolt Kit 2
3 Right Beam REY19914-01 | REYK7005-61 Bolt Kit 2
4 Rigid Torque Arm REY0075-20 2
5 Adjustable Torque Arm REY1035-20 2
6 Axle Seat See Chart B 4
7 Top Plate REY1098-00 4
8 Bottom Plate 5" round REY0538-00 4
9 U-bolt See Chart B 8
10 | 3/4"(19.0 mm) Locknut REY14344-01 16
11 3/4" (19.0 mm) Washer REY20852-01 16
12 7/8"(22.2 mm) Bolt Torque Arm REY0001-08 12
13 | 7/8"(22.2 mm) Locknut REY14345-01 12
13A | 7/8" (22.2 mm) Washer REYT-7292 12
14 | Air Spring REY20018-01 4
15 | Track Rod Bracket REY21491-01 4
16 | Air Spring Support REY19789-02 2
18 | Track Rod REY10910-01 2
19 | 1/2"(12.7 mm) Huck® Bolt REY20560-20 12
20 1/2" (12.7 mm) Huck® Collar REY20561-01 12
22 | Shock Absorbers REY18165-01 4
23 | Shock Absorber Bolt REY08210-01 8
24 | Shock Absorber Nut REY14344-01 8
25 | 3/4"(19.0 mm) Washer REY20852-01 8
26 3/8" (9.5 mm) Nut REY20029-01 8
27 1/2" (12.7 mm) Nut REY12920-01 4
28 1/2" (12.7 mm) Lockwasher REYT-1705 4
29 3/4" (19.0 mm) Nut REY08211-01 4
30 3/4" (19.0 mm) Lockwasher REYT-3164 4
31 3/8" (9.5 mm) Lockwasher REYT-1859 8
33 7/8" (22.2 mm) HUCK® Bolt REY21194-01 4
34 | 7/8"(22.2 mm) Huck® Collar REY21195-01 4
Height Control Dump Valve & Linkage (Hadley® 500) | REY22008-00 1

37 | Spring Liners REY16810-00 4

1-5/8" Lock Pin REYK704962
REF | Pressure Protection Valve & Filter REY12915-03 1

TITAN CAMIONES Y REMOLQUES

HTTPS://TITANCAMIONES.COM/

®1
02
0)3;
04
05!
0]6)
07
08
09

19
12
18
14}
15
16
17
18
19
20
29
22
258
24}
25
20




®4
02
08
012,
05
03
07
08
09

19
12
13
14
15
16
17
18
19
20
21
22
28
2 4}
25
26

10 SUSPENSIONS

ITITAN

10.84

Reyco 86AR Suspension

, Hanger (side plate width - 7 -1/4") prior to 1997 REY1605-00 4
Hanger (side plate width - 8-1/2") after 1997 REY22662-01 4
3 | Track Rod Hanger REY19772-01 2
4 | Slider Assembly - 48" *Variable 1
5 | Small Track Rod Hanger Gusset REY17854-01 2
6 | Large Track Rod Hanger Gusset REY17855-01 2
7 | Bearing Strip REY19620-01 2
8 | Screw Bearing Strip REY19619-01 16
9 | Body Rail Guide REY19766-01
10 | 1/2" (12.7 mm) Locknut REY16418-01 8
11 | Pull Handle - 48" REY21225-48 1
12 | 5/8" (15.9 mm) Flat Washer REY16457-01 1
13 | Cotter Pin REY16455-01 1
14 | Hanger Gusset REY19720-02 4
15 | Compression Spring REY19638-01 4
16 | Puller Link - 48" REY22239-01 4
1 3/8" Lock Pin (Binkley Style) REY19753-01 4
K 1 5/8" Lock Pin (Hutch Style) REY19630-01 4
18 | Washer REY21069-01 4
19 | Locknut REY23173-01 4
(17

TITAN CAMIONES Y REMOLQUES

HTTPS:// TITANCAMIONES.COM/




NTITAN

10 SUSPENSIONS 10.85

Reyco 86AR Suspensions

Chart A - 86AR Slider Table - 49" Axle Spacing @1
; DER 6) [ ASS A D A ROD-R BEA ASSA @ 2
48" REY19789-48 REY19789-02 REY10910-01 REY22828-44 08
42" REY19788-42 REY19788-02 REY20012-01 REY22828-38 o)
Chart B - 86AR Axle Seat Table - 5" Round Axle 05
MOUNTING HEIGHT (6) AXLE SEAT (8) BOTTOM PLATE (9) U-BOLT U-BOLT LENGTH 0l6
14 REY0836-01 REY0538-00 REY19780-110 11 Q7
14172 REY0836-015 REY0538-00 REY19780-115 11172 0
15 REY0836-02 REY0538-00 REY19780-120 12 oo
15 1/2 REY0836-025 REY0538-00 REY19780-125 12172
16 REY0836-03 REY0538-00 REY19780-130 13 “
16 1/2 REY0836-035 REY0538-00 REY19780-135 13172 "k
17 REY0836-04 REY0538-00 REY19780-140 14 92
18
14
18
16
17
1
19
20
21
22
28
24,
245
26
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10 SUSPENSIONS l0.87

Reyco 2IB Suspension

Deserintie o, " Qty per Axle Chart A - Clamp Parts Table O
5" Round Axle 3/4" Seat Height 3/4" U-Bolts
, : 02
1 | Front Hanger, Right | REYT5424 1 1 1 ) op Axle Botto
2 | Front Hanger, Left | REYT5425 1 K Flate e Flate 03
3 | Lock Nut 7.8" REY1434501 8 16 |24 Conventional | REYT5488 | REY0875701 n/a 04
5 | Top U-bolt Plate See Chart A 7 4 6 Inverted REY1176001)| REY0973001 | REYT5514 015
6 | Center Hanger REYT5426 0 ) 4 Inv. No Hop | REY1176001| REY1011401 | REYT5481 016
7 | Equalizer Bolt 1" REY1424801 0 4 8 Underslung n/a REY1011401 | REYT5727
8 | Lockwasher 1" REY1425001 | 0 2 8| ChartB - Springs 07
g |Equalizer REY1424901 | 0 4 |8 " _|ARCH| cap o v
Compression Washer i BER
10 | Equalizer Bearing REYT5524 0 4 8 36-1/2 | REYT7297 08
11 | Equalizer Shaft REY1424701 0 2 4 Med 11,000 | 41-3/4 | REY2001601 m
e
12 | Equalizer REYT5427 0 2 4 1 42-7/10 | REYT5555 94
13 | Spring See Chart B 2 4 6 12,500 |42 REY1563601
14 | Rear Hanger, Right REYT5428 1 1 1 High | 11,000 | 42-1/8 | REYT7321 122
15 | Rear Hanger, Left REYT5429 1 1 1 11,000 42 REY837601 18
3 | Med 12,500 42 REY2151101
16 1c72‘,’, Scf;"/ " REYT-5544 2 6 |10 ' qa
X Med | o [4%1/4_ | REVI3086
19 | Spring Roller REYT2106 2 6 10 Low | 11,000 |42-12 | REYT5592
20 | Ae Seat SeeChatA | 2 | 4 |6 8 |Med | 11,000 |42-1/4 |REYT3564 17
21 | Axle Not Furnished | - - |- High | 11,000 | 42-12 | REYTS597 9
22 | Torque Arm Bolt REYT5492 4 8 12 9000 55 REY1890601
f 9 | Med — 5
24 | Torque Arm Washer | REYT2224 8 16 |24 10 | Med | 14,250 | 41-3/4 | REY18308-01 20
25 | Torque Arm Bushing | REYT5493 8 16 |24
o Chart C - U-bolts | not shown 29
26 | Lorque Arm Rig! REYT7635 1 11 . . REY24017-01
Front 16-1/4" CS - g 50 Wear Pad. Front H
igi 3 | 11-172 |REY24213-115 oo s, o e A2
27 | e AmRGd | peiraag; o | 1 |2 |2 REY2401801
car e S 12-1/2_ | REY24213-125| \ear Pad, Rear Hange 28
28 | Pipe Brace Not Furnished - - E"U 13 |REY24213-130
29 | U-Bolt See Chart C 4 8 12 § 13-1/2 |REY24213-135 24
30 lﬁ;ﬂﬁ 2274{}% REYT5485 1 1 1 £| 14 |REY24213-140 25
y S | 14-1/2 |REY24213-145 2@
Torque Arm Adj =
31 Front 18-7/8" RS REYT5486 0 1 2 S 15 REY24213-150
=3 16 |REY24213-160 !
o
17-1/2 |REY24213-175
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10 SUSPENSIONS 10.88
Hangers, Reyco
88 Straddle Mount, Front 88 Straddle Mount, Center 88 Straddle Mount, Rear
REY0046-20 REY0051-20

w/ REY0045-00

REY0062-20

w/ REY0045-00

88 Under Mount, Front

REY0084-00
w/ REY0045-00

88 Under Mount, Center

REY0088-00

88 Under Mount, Rear

REY0086-00
| W/ REY0045-00

88 Flange Mount, Front

w/ REY0045-00

REY0400-01 LH
REY0400-02 RH

88 Flange Mount, Center

REY0401-00

88 Flange Mount, Rear

w/ REY0045-00

21B Under Mount, Front

REYT5563 LH

REYT5562 RH

21B Under Mount, Center

REYT5564

21B Undermount, Rear

REYT5565 LH
REYT5566 RH
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Hangers, Reyco

21B Flange Mount, Front 21B Flange Mount, Center 21B Flange Mount, Rear OX

02
REYT5428 LH v
REYT5429 RH 04
0]5;
0]6)
07
0)

REYT5424 RrH

REYT5425 LH REYT5426

91 Mount, Front

= —

REY15095-01 09
© 10

19

O

Torque Arms, Reyco 0

86/88 Adjustable Torque Arm w/ Bushings 18

= REY1035-20 19-7/8" for 49" & 54" Axle Centers q 4

W REY09729-01 Bushing 15

21B Fixed Torque Arm w/o Bushin 16
que 0 Bushings REY0075-20 19-7/8" for 49" & 54" Axle Centers

T — T@ REY0968601 25 for 44" only 17

REY09729-01 Bushing q

21B Adjustable Torque Arm w/o Bushings REY15171-01 14-3/4" for 42"-44" Axle Centers 19

REY15172-01 16-1/4" for 42" & 44" Axle Centers
REY15173-01 18-7/8" for 49" Axle Center 20
REYT5493 Bushing

REYTK16658 Rebush kit, one end 21

21B Fixed Torque Arm w/o Bushings 222
REY15178-01 16-1/4" for 42" & 44" Axle Centers

REY15179-01 18-7/8" for 49" Axle Center 28
REYT5493 Bushing 2 a

91 Adjustable Torque Arm w/ Bushings REY16031-01 15" 215
REY16032-01 20"

REY16034-01 25-1/4" 26
REY17001-01 31" H

REY16095-01 Bushing

TITAN CAMIONES Y REMOLQUES

HTTPS://TITANCAMIONES.COM/




NITITAN

10 SUSPENSIONS 1090

Torque Arms, Reyco

@41 21B Torque Arm Bushing Assembly

REYTK18997
02 (2) REYT2224 Washers
(1) REYT5492 Bolt
03 (2) REYT5493 Bushings
(1) REYT5495 1" Lock Nut
0é&
s €qualizers, Reyco
@G 88 Equalizer Bolt & Nut 86/88 Equalizers 21B Equalizer
07
o (—— O

REY0001-14 1"-14x 6.5" REY0650-00 Fabricated REY11799-01

REY0274-01 Thread: 1"-14 REY0850-00 Cast
Hex: 1-7/16" High: 7/8"

¢ 2  Cast Equalizer 21B Equalizer Bushing 21B Equalizer Bushing Assembly

13
14
15
16
17
18
19
20
21
22
28
2 4}
25
26

REY12045-01 REY14682-01 REYTK18998
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Suspension Components, Reyco

88 Torque Arm Bolt

——

REY0001-08 .75"-14 x5.25"

88 Equalizer Bolt & Nut

(e

REY0001-14 1"-14x 6.5"

REY0274-01 Thread: 1"-14
Hex: 1-7/16" High: 7/8"

88 Hanger Wear Pad

REY0045-00 Description

21B Top Plate

REY08677-01 Inverted U-bolt

21B Bottom Plate

REY09139-01 5" Round

21B Spring Seat

REY09730-01 5" Round

45 Torque Arm Bolt & Nut

O

REY10033-01 7/8"-9x5 1/2"
REY10092-01 Locknut 7/8"

73/83/91 Torque Arm Bushing

REY10051-01

86AR Rigid Track Rod Assembly

REY10910-01

86AR Locknut

REY14345-01 7/8"-14

Spacer Blocks

REYT7555 1/2™
REYT7716 1"
REYT7654 1-1/2"
REYT7655 2"

Spring Roller Assembly

e
— ()

REYTK19011 Description
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10 SUSPENSIONS 10.92
Suspension Components, Sirco
U-Bolt Washer Heat Treated Delrin Spring Liner
Automann MUBW 184 Automann M 8286
BWP M-2138 Binkley SP0099
Dayton  334-150 BWP M-2149
Euclid E-2546 Dayton  338-415
Flagg UBW80 Euclid E-2909
Hutchens 35-00 Flagg H115
Meritor ~ R302546 Meritor ~ R302909
Reyco T-7292
SIRSH1016 0D: 1-3/4" ID: 1-5/16" Thickness: 1/8" SIRSH1023 Length: 8" Width: 2-7/8" Thickness: .043"
Torque Arm Bolt for H-7700/H-9700/CH-7700/CH-9700 Flanged Nut for H-7700/H-9700/CH-7700/CH-9700
Automann F 100500 GR5 Automann FLN 107
BWP M-2160 BWP M-2161
Dayton  334-359 =% Dayton  334-319
) T ) )
Euclid E-2891 f@ . Euclid E-2892
Flagg H103 \ i, Flagg H104
Hutchens 719-02 e Hutchens 10562-00
Meritor ~ R302891 Meritor ~ R302892
SIRSH1026 Thread: 1'-14 Length: 5" SIRSH1027 Thread: 1"-14 Hex 1-7/16" Height: 7/8"
U-Bolt Hi-Nut Grade 8 Fabricated Equalizer for H-9700 w/ SIRSH1049 Bushing
Automann DN 5 Automann EQ 019
_— BWP M-1194 BWP M-3482
i Dayton  DN-78 Dayton  338-886
— Euclid E-3002A Euclid E-7532
{ ] Flagg DN5 Flagg H220/1
) Hutchens 34-00 Hutchens 16158-01
Meritor ~ 09352-01 Meritor ~ R307532
SIRSH1039 Thread: 7/8"-14 Cross Flat: 1-1/4" Height: 1-5/32" | SIRSH1048
Equalizer Bushing Cast Equalizer
Automann TRB 5542/UB Automann EQ 028
BWP M-3483 BWP M-3482C
Dayton  321-221/U Dayton  338-887
Euclid E-7621/E-8666 Euclid E-9471
Flagg H227/1/UB Flagg H225/1
Hutchens 16146-01 Hutchens 16290-01
Meritor ~ R307621/R308666 Meritor ~ R309471

SIRSH1049 0D: 3-1/2" ID: 1-1/8" Length: 3-7/8"

SIRSH1050
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Suspension Components, Sirco

Spring Roller Assembly U-Bolt Washer Heat Treated 09
j Automann M 852 Automann MUBW 174
Li— Binkley ~ SPO136 Binkley  PP0016-67 02
= Q BWP M-2148 BWP M-2854 03
.7 Dayton  338-1367 Dayton SUW-34
(1) SH1011 Nut Euclid E-2907A Euclid E-2545 o
(1) SH1045 Rebound Bolt Flagg E303 Flagg UBW75
(1) SH1046 Spacer Sleeve Meritor ~ R302907A Meritor ~ R302545 05
SIRSH1057 SIRSH1063 0D: 1-15/32" ID: 13/16" Thickness: 1/8" 016
U-Bolt Hi-Nut Grade 8 Torque Arm Bushing Assembly for Model 21B
Automann DN 4 Automann TRK 6008/UB 07
Binkley PP0011-44 BWP M-1765 0
BWP M-1193 ' Dayton 334-252
Dayton ~ DN-34 Euclid E-1312A/E-9545 0l9)
Flagg DN4 (1) SH1008 Bushing Flagg R0O03
Meritor ~ R303001 (1) SH1009 Bolt Meritor ~ R301312A/R309545 “
(1) SH1010 Washer Reyco TK-18997
(1) SH1011 Nut 19
SIRSH1064 Thread: 3/4"-16 Cross Flat: 1-1/16" Height: 1" SIRSR1007 2
Equalizer Bolt Torque Arm Bolt
Automann F100612 GR5 Automann C780512GR5 18
BWP M-1694 BWP M-1698 q 4
Dayton 334-317 Dayton 334-1026
Euclid E-4830 Euclid E-4833 15
Flagg TP109 Flaff TP112
Meritor ~ R304830 Meritor ~ R304833 16
Transpro  0001-14 Transpro  0001-08 a9
SIRST1004 Length: 6-7/16" Thread: 1"-14 SIRST1007 Thread: 7/8"-14 Lenth: 5-1/4"
Lock Nut Wear Pad for Heavyweight and Super Heavy Duty Model 88 1
BWP M-1699 BWP M-1648 19
Dayton  334-373 Dayton 338-376
Euclid E-9607 Euclid E-4828 20
Flagg LN106 Flagg TP102
Meritor  R309607 Meritor ~ R304828 21
Transpro  0002-12 Transpro  0045-00 25
28
SIRST1008 Thread: 7/8"-14 Hex: 1-5/16" Height: 3/4" SIRST1019
24}
25
26
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